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MSA200 MULTISTAND
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MSA200 MULTISTAND

ITEM PART NUMBER DESCRIPTION QTY 
1 860185 MAIN BODY 1 
2 298602 HEAD 1 
3 112022 FRONT QUADRANT ASSEMBLY 1 
4 649659 REAR QUADRANT ASSEMBLY 1 
5 948586 POLY SKID 2 
6 849406 BODY CLAMP ASSEMBLY INC 8MM KNOB 1 
7 920061 LEG 3 
8 961886 STEM 1 
9 121963 HAND CLAMP ASSEMBLY INC 6MM KNOB 1 

10 179289 SADDLE 4 
11 800049 PAN HEAD BOLT M6 X 10MM 4 
13 207004 HEX BOLT M6 X 80MM 1 
14 725398 ROUND KNOB & M6 NUT 1 
16 566671 WASHER M6 2 
17 492708 HEX BOLT M6 X 60MM 1 
18 101743 NYLOC NUT M6 1 
19 332401 LARGE WASHER 3 
20 837155 QUADRANT WASHER SPECIAL 1 
21 498238 HEX BOLT M8X45 3 
22 680154 LOCK NUT M8 3 
23 254517 FOOT 3 

 N/A 679891 FASTENER PACK (INCLUDES ITEMS 10 TO 20) 1 




